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2000

2,4GHz Rc-Anlage

2.4 GHz Transmitter/recei-
ver

6106

1855

Elektromotor RC-550 8515 NiMh 7,2V, 3200 mAh

Motor RC-550 8515

2400
Servo RS 90 MGBB
Servo RS 90 MGBB

6105
Fahrtregler
Speed controller
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6006

Achsschenkel hinten
Rear hub

6008

Untere Querlenker hinten
Rear lower suspension
arms

6009

Untere Querlenker vorne
front lower suspension
arms

6018

Dampferbricke vorne
Upper suspension arm
mount, front
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Obere Querlenker
Upper suspension arms

6115
Spurstangen re/li
Steering linkage set

6048
Differenzial, kpl.
Diff gearbox unit

6102

StoBfanger vorne,
Chassis vorne
Front bumper,
front chassis
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6069
Differenzial v/h
Diff unit front/rear

6103
Chassis hinten
Rear chassis
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6072
Servosaver-Einheit
Servo saver unit
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6062

Alu-Chassisplatte mit Spritz-
schutz

Alu - Chassis

6064
CVD Antriebswellen
Drive shaft set

6014
StoBdampfer (Aluteile)

6041
Akkuhalterung
Battery base &cover

6040
Regler/Empfanger-Box
Receiver case

|

6059
Achsschenkel vorne
C-hub, front

6077

Motorhalter,

Shockabsorber unit (alu parts) Getriebehalter v/h

Motor mount / gear mount

front/rear
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6061

Lenkservobefestigung,
Oberdeck

Steering servo mount,
upper deck

6067
Hauptzahnrad Set
Spur gear unit
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6078 6063 6068 6099 6104 o
Hauptzahnrad Befestigungsmaterial Antriebswellen vorne/hin-  Reifen mit verchromten Karosserie BigHammer
Main gear L/R Mount block ten Felgen, 2 St. body BigHammer
Front&rear drive shaft Tire unit, chromed rims,
2 pcs.
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1756 6026 6076 6086 6080
Steckerlader 1 A Querlenkerhalter Oberdeck, Aluminium Motorritzel 13Z M3, Antennenfuss, Alu
Battery charger 1A Suspension arm mount Upper deck, Alu Schraube Antenna mount, M3 lock
block Motor gear 13T/M3, screw nut
Fadk == Al —_—.
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6083 6033 6045 6029 6030
E-Ringe, @ 3x0,6, 12 St. Kreuzschlitzschrauben , Madenschrauben, 6 St., Kreuzschlitzschrauben Set, Kreuzschlitzschrauben Set,
E-clip, @ 3x0,6, 12 pcs. Senkkopf 3x10 M4x8 Senkkopf B-Head cross screw set

Flat cross screw 3x10 Grub screws, 6 pcs. M4x8

Flat cross screw set 3x8, 3x12, 3x14, 3x16, 3x20

2,6x10, 3x10, 3x14, 3x16
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6079

Selbstsichernde Schrauben,
M4, Kugellager @ 12x18x4,
Unterlegscheiben

Self-lock nut, washer, ball
bearing

6073

Kreuzschlitzschrauben
M3x10
B-Head cross screw M3x10

6046
Splinte, 10 St.
Cotter pins, 10 pcs.

6131
Achsschenkel Alu
Knuckle arm set alu

6082
Unterlegscheiben, 4 St.
Washer, 4 pcs.
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6132
Reifensatz 2 St. schwarz
tire-Set 2 pcs. black

6135
Karosserie BigHammer2
body BigHammer2

8000
Mitnehmer-Set
Wheel hex set

8003
Achsschenkeltrager
Rear hub set

1301

Adapter LiPo auf Tamiya
Switch wire LiPo battery
connector / Tamiya

8004
Dampferbricke
Shock mount

8005
Querlenkerhalter vorne

Front suspension mount

8001
Achsschenkel hinten
C-Hub

3022_Big Hammer 2

1756
Steckerlader 1 A
Battery charger 1A

8006
Querlenkerhalter hinten
Rear suspension mount

1300

Adapter Tamiya auf LiPo
Switch wire Tamiya / LiPo
battery connector
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